
    Capacity Analysis Report 

  City of Belleview  WWTF 

i 

 March 2019 

Capacity Analysis Report 

 

 

City of Belleview WWTF 
 

 

Marion County, Florida 

 

 
Prepared for: 

 

The City of Belleview 
 

 

Prepared by: 

 

Kimley-Horn and Associates, Inc. 
 

 

042223012 

March 2019 

© Kimley-Horn and Associates, Inc. 

Suite 400 

101 East Silver Springs Boulevard 

Ocala, Florida 34470 

352/438-3000 TEL  





Capacity Analysis Report 
City of Belleview WWTF 

CERTIFICATIONS 

PERMITTEE: 

As the Permittee, I certify that we are fully aware and intend to comply with the recommendations 
and schedules-included in this report. 

City of Belleview 
5343 SE Abshier Blvd 
Belleview, FL 34420 
(352) 233-2110

Bruce H. Phillips, PE, PLS 
Public Works Director /
City Engineer

Signature and Date 

PROFESSIONAL ENGINEER 

I certify the information contained in the report is true and correct to the best of my knowledge, 
the report was prepared in accordance with sound engineerinA 9rinciples, and I have discussed
the recommendations and schedules with the permittee.,,,,,�� �

E�
.$-'c,�;'.•··•· .... eN .......... �/.� . 

/J'JI I � � ,·· ·• .. � I.
M. Lewis Bryant, P.E. 7/IP{"-� o. 655 \:¥�J'//7 
PE# 65582 Signature--i\'Jd Date* i� _ 

·::: ;Q \ STATE OF i l# .::: 
Kimley-Horn and Associates, Inc. 
Suite 200 
1823 SE Fort King Street 
Ocala, Florida 34471 

Kimley>>>Horn 
iii 

- 0\ -�, 
� � ... ,.�LORIOr,..,,/�� ... � 

/. '\':ft .... ·••' �...,, ... ... /
I'. 

v-81, .... , ........... �� :'\'-, 
111 ONA\.. ,,, 1111111111,,,,, .

.. ·-· ·. !,",.' ,' . 

March 2019 



Capacity Analysis Report 

City of Belleview  WWTF 

iv 

March 2019 

TABLE OF CONTENTS 
INTRODUCTION ..................................................................................................................... 1 

EXISTING CONDITIONS......................................................................................................... 2 

Permitted Capacities.......................................................................................................... 2 

Recent Modifications ......................................................................................................... 2 

Flows ................................................................................................................................ 2 

Seasonal Variations of Flow ............................................................................................... 4 

Updated Flow and Loading Information .............................................................................. 4 

FUTURE CONDITIONS........................................................................................................... 6 

Population Projections ....................................................................................................... 6 

Flow Projections ................................................................................................................ 7 

SUMMARY AND CONCLUSIONS ........................................................................................... 9 

Time Required to Reach the Permitted Capacity ................................................................ 9 

Recommendation for Expansion ........................................................................................ 9 

LIST OF TABLES 
Table 1:  Historical Wastewater Flows (MGD) .......................................................................... 4 

Table 2:  Influent and Effluent Loading ..................................................................................... 4 

Table 3:  Population Projections............................................................................................... 6 

Table 4:  Flow Projections........................................................................................................ 7 

APPENDICES 
APPENDIX A: Permit 2014-2019 

APPENDIX B: Process Flow Diagram 

APPENDIX C: Reuse Agreement 

APPENDIX D: Service Area and Location Map 

APPENDIX E: DMR Summary 

APPENDIX F: Flow Meter Calibration Report 

APPENDIX G: Population Projection Map 



Capacity Analysis Report 

City of Belleview  WWTF 

1 

March 2019 

INTRODUCTION 

This Updated Capacity Analysis Report (CAR) is provided as required by Chapter 62-600.405(3) 

of the Florida Administrative Code (F.A.C). This regulation states that a CAR must be submitted 

to the Florida Department of Environmental Protection (FDEP) when the three-month average 

daily flow for the most recent consecutive months exceeds 50% of the permitted capacity of the 

treatment plant or reuse and disposal systems. The last updated CAR was completed in May 

2014 by Edward Abshier, PE, at Abshier Engineering, Inc. 

The City of Belleview Wastewater Treatment Facility (WWTF) is a Type II activated sludge facility 

with a permitted capacity of 0.76 million gallons per day (MGD) annual average daily flow (AADF). 

The treatment facility is designed and operated to provide final effluent meeting public access 

reuse standards pursuant to Chapter 62-610, FAC.  The WWTF disposes of their effluent by land 

application to R-001 and R-002. R-001 is an existing 0.3 MGD AADF permitted capacity slow-

rate restricted public access (subsurface) system (19.5 acre sprayfield). R-002 is an existing 1.3 

MGD AADF permitted slow-rate public access system consisting of the 70 acre Baseline Golf 

Course (0.3 MGD AADF permitted capacity) and the 374 acre Spruce Creek Golf Course (1.0 

MGD AADF permitted capacity).  

The active FDEP operating permit (Permit #FLA010678) was effective on October 22, 2014 and 

expires on October 21, 2019. This permit is included as Appendix A.  

The Belleview WWTF treatment units consist of a mechanical drum screen, sequencing batch 

reactors (SBRs) providing aeration and settling, disc filters, chlorine contact chambers 

(disinfection by sodium hypochlorite), aerobic sludge digester, centrifuge for sludge dewatering, 

and a concrete reject holding pond. A process flow diagram for the WWTF is provided as 

Appendix B.  Dewatered residuals are hauled to Marion County Class 1 solid waste landfill (now 

known as Baseline Landfill). The WWTF was modified in 2018 to replace one of the existing static 

screens with a new 3.0 MGD Parkson rotary drum screen. 

Effluent disposal is primarily accomplished by land application on the Baseline and Spruce Creek 

Golf Courses. The City maintains a reuse water agreement with each entity (attached as 

Appendix C). Effluent flow not utilized by the golf courses or not meeting public access reuse 

standards is discharged to an off-site spray field.  

The City’s wastewater service area is approximately 3.5 miles wide (east to west) and 6.6 miles 

long (north to south). Appendix D shows the City’s wastewater system service area and the 

WWTF location.  



Capacity Analysis Report 

City of Belleview  WWTF 

2 

March 2019 

EXISTING CONDITIONS 

Permitted Capacities 

As previously discussed, the WWTF is currently permitted by the FDEP to treat a domestic 

wastewater flow of 0.76 MGD on an AADF basis. The design is based on an average influent 

concentration of 280 mg/L BOD, 250 mg/L TSS, and 35 mg/L TKN. 

Recent Modifications 

In 2018, the City replaced one of the existing bar screens with a new Parkson rotary drum screen 

with 3 MGD capacity.  

Flows 

Historical flow data for the City’s WWTF was obtained from FDEP discharge monitoring reports 

(DMR) and the previous CAR. See Figure 1 below for a graph of the monthly average daily flow 

(MADF), TMADF, and AADF for the last ten years.  

Appendix E contains a tabulation of the ADF, MADF, TMADF, AADF, influent loadings, and 

effluent for the last ten years. As shown in Appendix E, the current AADF as of August 2018 was 

0.425 MGD. The maximum TMADF flow over the ten-year period was 0.488 MGD and occurred 

in October and November 2017. 

The total WWTF effluent flows are calculated using a v-notch weir effluent meter.  Florida Rural 

Water Association calibrated this device on February 26, 2018 as shown in Appendix F. 



Capacity Analysis Report 

City of Belleview  WWTF 

3 

March 2019 

Figure 1. ADF, MDF, AADF, TMADF, and Permitted Capacity 



Capacity Analysis Report 

City of Belleview  WWTF 

4 

March 2019 

Seasonal Variations of Flow 

Table 1 compares the peak TMADF to the AADF for the past ten years. The average ratio of peak 

TMADF to AADF for this period was 1.08 showing some seasonal variation. 

Table 1:  Historical Wastewater Flows (MGD) 

Year AADF Max TMADF Max TMADF Month Max TMADF/AADF 

2008 0.354 0.374 March 1.06 

2009 0.345 0.360 June 1.04 

2010 0.342 0.372 March 1.09 

2011 0.336 0.354 October 1.05 

2012 0.365 0.422 August 1.16 

2013 0.370 0.397 October 1.07 

2014 0.386 0.431 October 1.12 

2015 0.376 0.394 August 1.05 

2016 0.376 0.393 October 1.04 

2017 0.424 0.488 October/November 1.15 

Average 1.08 

Typically, seasonal variations in flow are associated with TMADF to AADF ratios of 1.10 and 

higher. While this ratio has been exceeded several times in the last 10 years, the average ration 

remains below 1.10. The last 7 years of data shows that the TMADF peaks are frequently 

occurring in the month of October.  

Updated Flow and Loading Information 

Table 2 compares the design loadings to the annual average of the actual loadings observed over 

the past year (January 2017 – December 2017). 

Table 2:  Influent and Effluent Loading 

Parameter 

Design Influent 

Loading 

(mg/L) 

Current Influent 

Loadings 

(January 2017 to 

December 2017) 

Current Effluent 

Loadings 

(January 2017 to 

December 2017) 

Average 

(mg/L) 

Max 

(mg/L) 

Min 

(mg/L) 

Average 

(mg/L) 

Max 

(mg/L) 

Min 

(mg/L) 

CBOD5 280 224 260 148 1.4 2.4 1.0 

TSS 250 258 368 158 4.5 10.1 2.3 

Total Nitrogen 35 as TKN - - - 2.8 6.9 0.1 

The City of Belleview WWTF monitors the influent 5-Day Carbonaceous Biochemical Oxygen 

Demand (CBOD5) and Total Suspended Solids (TSS) concentration but not the influent total 



Capacity Analysis Report 

City of Belleview  WWTF 

5 

March 2019 

nitrogen concentration. Therefore, the evaluation of influent quality is limited to CBOD5 and TSS 

based on historical data. For the period of January 2017 to December 2017, the average influent 

CBOD5 and TSS concentration was 224 mg/L and 258 mg/L respectively. During this period, the 

CBOD5 ranged from 148 mg/L to 260 mg/L. The TSS range was 158 mg/L to 368 mg/L. These 

values are reasonably within the design parameters and the WWTF has been able to provide the 

treatment such that the effluent concentrations are within permitted values.  



Capacity Analysis Report 

City of Belleview  WWTF 

6 

March 2019 

FUTURE CONDITIONS 

Population Projections 

This section presents a discussion of the projected population growth within the City’s utility 

service area. The population projections were used as the basis for the wastewater flow 

projections.  

For the areas that are currently served, the basis for determining the future population growth was 

a model developed by the Southwest Florida Water Management District (SWFWMD). 

SWFWMD’s growth model is based in ArcGIS and is a combination of the population projections 

made by the University of Florida’s Bureau of Economic and Business Research (BEBR) and the 

US Census block-level data. The SWFWMD model has population data at the parcel level for all 

of Marion County, which allows for projecting populations for any service area. The SWFWMD 

model was also used to project growth in areas where the City has planned expansion of utility 

infrastructure. Additionally, population growth based on estimated build-out schedules were 

included for known and/or entitled future residential and commercial development.  

The population projections were converted to ERU projections assuming 2.35  persons per 

household (or ERU) (per the U.S. Census, 2010 Summary File data). A summary of population 